
2015 Tank Parts M
anual

Phone: (306)721-3001
Toll Free: 1-888-721-3001

Fax: (306)721-3002
www.seedm

aster.ca

Replacem
ent Cost

$24.95 CAD





2	
M

etering M
otor M

ount
4	

Zone Com
m

and Com
ponents

6	
UltraPro 16-Outlet Roller

8	
Fan RPM

 Sensor
10	

Fill Auger Bundle
12	

Fill Auger Trolley Assem
bly

14	
Air Tank & Com

pressor M
ount

16	
SXX345 Tank BDL

20	
SXG555 Tank BDL

24	
Com

m
on Tank Parts

HYDRAULIC SCHEM
ATICS

25	
M

eter Drive
26	

Single Fan
27	

Dual Fan
28	

M
eter Drive and Fan Return Toolbar Kit

29	
Fill Auger

PNEUM
ATIC SCHEM

ATICS
30	

Zone Com
m

and - Air Com
pressor/Tank

31	
Zone Com

m
and - Onboard Tanks

ELECTRICAL SCHEM
ATICS

32	
Air Com

pressor
33	

SXG Raven
34	

SXX Raven

Table of Contents



2

January 1, 2015

Parts Description:
Metering Motor Mount
Part No. 404389-2

2

9

9

3

1

15

9
7

11

17 21

11

21
4

3

3

14 25

13

19

20
9

8

12

9
8

1

9

9
8

5

6

10

12 OUTLET - 256003
16 OUTLET - 256002

12 OUTLET - 256001
16 OUTLET - 25600023

24

25
26

27

12 OUTLET - 408800-1
16 OUTLET - 408810-1

408792-1 - 3 ZONES
408793-1 - 4 ZONES
408794-1 - 5 ZONES

ITEM QTY. PART NO. DESCRIPTION
1 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL
2 1 250053 BOLT, HEX - 3/8 X 3 1/2 UNC GR5 PL
3 8 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 1 250081 BOLT, HEX 1/4 X 1 3/4 IN - GR5 PL
5 4 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
6 4 250403 NUT, FLANGE - 5/16 UNC PL
7 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
8 12 250453 NUT, HEX - 3/8 UNC PL
9 24 250557 WASHER, FLAT - 3/8 IN GR8 PL
10 2 250707 BEARING, AUTO ALIGN - ASSY
11 2 250708 5/8 HEX BEARING FLUSH MOUNT - LUTCO
12 1 251002 SPROCKET, B-SERIES - 40B18 - 3/4 IN BORE
13 1 260723 ADAPTER, HEX - 7/8-M X 5/8-F
14 1 260717 MOTOR, HYD - METER DRIVE - RAVEN 3/4 HEX DRIVE
15 1 400965 BUSH, NYLON - 1 1/2OD X 7/16 ID X 2 3/8 IN
16 1 402949 KEY, 3/16 X 3/16 X 1 1/2" IN
17 1 402979 ASSY, SPROCKET - 40T18 - W SERIES HUB - 5/8 HEX BORE
18 1 404393-1 PLATE, FRMD 1/4 IN - RAVEN MOTOR AND PWM MOUNT - YEL
19 3 408436 PLATE, CLAMP 1/4 IN - RATE SENSOR MNT - YEL
20 2 408798-5 PLATE, FRMD 1/4 IN - COMMON SHAFT MOUNT - ZONE CO
21 1 408827-2 SFT, DRIVE - 3/4 X 28" - ZONE COMMAND
22 1 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN
23 2 250052 BOLT, HEX 1/4 X 2 1/2 IN GR5 PL
24 3 250559 WASHER, FLAT - 1/4 IN - PL
25 2 250458 NUT, HEX - 1/4 UNC PL
26 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

METERING MOTOR MOUNT

BUNDLE
404389-2

21OCT2011NMNM

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

246.3517

ROUTING
1

2

3

4

5

6



3

January 1, 2015

2

9

9

3

1

15

9
7

11

17 21

11

21
4

3

3

14 25

13

19

20
9

8

12

9
8

1

9

9
8

5

6

10

12 OUTLET - 256003
16 OUTLET - 256002

12 OUTLET - 256001
16 OUTLET - 25600023

24

25
26

27

12 OUTLET - 408800-1
16 OUTLET - 408810-1

408792-1 - 3 ZONES
408793-1 - 4 ZONES
408794-1 - 5 ZONES

ITEM QTY. PART NO. DESCRIPTION
1 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL
2 1 250053 BOLT, HEX - 3/8 X 3 1/2 UNC GR5 PL
3 8 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 1 250081 BOLT, HEX 1/4 X 1 3/4 IN - GR5 PL
5 4 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
6 4 250403 NUT, FLANGE - 5/16 UNC PL
7 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
8 12 250453 NUT, HEX - 3/8 UNC PL
9 24 250557 WASHER, FLAT - 3/8 IN GR8 PL
10 2 250707 BEARING, AUTO ALIGN - ASSY
11 2 250708 5/8 HEX BEARING FLUSH MOUNT - LUTCO
12 1 251002 SPROCKET, B-SERIES - 40B18 - 3/4 IN BORE
13 1 260723 ADAPTER, HEX - 7/8-M X 5/8-F
14 1 260717 MOTOR, HYD - METER DRIVE - RAVEN 3/4 HEX DRIVE
15 1 400965 BUSH, NYLON - 1 1/2OD X 7/16 ID X 2 3/8 IN
16 1 402949 KEY, 3/16 X 3/16 X 1 1/2" IN
17 1 402979 ASSY, SPROCKET - 40T18 - W SERIES HUB - 5/8 HEX BORE
18 1 404393-1 PLATE, FRMD 1/4 IN - RAVEN MOTOR AND PWM MOUNT - YEL
19 3 408436 PLATE, CLAMP 1/4 IN - RATE SENSOR MNT - YEL
20 2 408798-5 PLATE, FRMD 1/4 IN - COMMON SHAFT MOUNT - ZONE CO
21 1 408827-2 SFT, DRIVE - 3/4 X 28" - ZONE COMMAND
22 1 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN
23 2 250052 BOLT, HEX 1/4 X 2 1/2 IN GR5 PL
24 3 250559 WASHER, FLAT - 1/4 IN - PL
25 2 250458 NUT, HEX - 1/4 UNC PL
26 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

METERING MOTOR MOUNT

BUNDLE
404389-2

21OCT2011NMNM

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

246.3517

ROUTING
1

2

3

4

5

6



4

January 1, 2015

Parts Description:
Zone Command Components

5

14
28

35

28
14

10
14

38
14

10

18

15
15

21

36
30

11

11

6

27
13

4

32

16

9

7

8 22

24
30

9
16

16

1

29
16

12

3

16
16

2
23

31

37

33

25

17

17

19

12 OUTLET - 408800-1
16 OUTLET - 408810-1

408792-1 - 3 ZONES
408793-1 - 4 ZONES
408794-1 - 5 ZONES

26

20

12 OUTLET - 256003
16 OUTLET - 256002

12 OUTLET - 256001
16 OUTLET - 256000

ITEM QTY. PART NO. DESCRIPTION
1 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL
2 1 250053 BOLT, HEX - 3/8 X 3 1/2 UNC GR5 PL
3 2 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 1 250078 BOLT, HEX - 1/4 X 1 1/2 UNC GR 5 PL
5 1 250085 BOLT, HEX 5/8 X 2 1/4 UNC GR5 PL
6 1 250087 BOLT, HEX - 1/4 X 1 1/2 UNC - TAP BOLT (ALL THREAD) - GR2 - PL
7 4 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
8 4 250403 NUT, FLANGE - 5/16 UNC PL
9 6 250453 NUT, HEX - 3/8 UNC PL

10 2 250455 NUT, HEX 5/8 UNC GR5 PL
11 2 250458 NUT, HEX - 1/4 UNC PL
12 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
13 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
14 4 250550 WASHER, FLAT 5/8 IN GR8 PL
15 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
16 14 250557 WASHER, FLAT - 3/8 IN GR8 PL
17 4 250559 WASHER, FLAT - 1/4 IN - PL
18 2 250595 PIN, SPRING - 1/8 X 1 1/4 IN
19 2 250607 PIN, SPRING - 3/16 X 1 1/4 IN
20 1 250616 BUSH, 3/4OD X 5/8ID X 1/4 IN - PLASTIC - IGUS MSI-1012-04
21 2 250618 BUSH, SHOULDER - PLASTIC - 1/2ID X 5/8OD - IGUS MFI-0810-05
22 2 250707 BEARING, AUTO ALIGN - ASSY
23 1 250708 5/8 HEX BEARING FLUSH MOUNT - LUTCO
24 1 251002 SPROCKET, B-SERIES - 40B18 - 3/4 IN BORE
25 1 260506 CLEVIS, ROD - AIR CYLINDER - IGUS GERI-05
26 1 260507 CLEVIS PIN, AIR CYLINDER - IGUS GEFM-08
27 1 260508 CYL, AIR - 1 X 1 - PARKER - 1.06DPSRS X 1.00
28 2 400956 WASHER, INSULATOR - NYLON
29 1 400965 BUSH, NYLON - 1 1/2OD X 7/16 ID X 2 3/8 IN
30 2 402949 KEY, 3/16 X 3/16 X 1 1/2" IN
31 1 402979 ASSY, SPROCKET - 40T18 - W SERIES HUB - 5/8 HEX BORE
32 1 408436 PLATE, CLAMP 1/4 IN - RATE SENSOR MNT - YEL
33 1 408798-5 PLATE, FRMD 1/4 IN - COMMON SHAFT MOUNT - ZONE COMMAND
34 1 408800-1 ASSY, ZONE COMMAND MNT - 12 OUTLET - YEL
35 1 408816 PLATE, GEAR - 1/4 IN - 36 TOOTH - ZONE COMMAND - PLATING
36 1 408820 ASSY, GEAR - 16 TOOTH - 3/4 SFT - ZONE COMMAND - PLATING
37 1 408827-2 SFT, DRIVE - 3/4 X 28" - ZONE COMMAND
38 1 408830-3 ASSY, PIVOT ARM - ZONE COMMAND -  S.S

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

ZONE COMMAND BUNDLE

 
 

19JAN2012NM
APV BY:

408795-1
408796-1



5

January 1, 2015

5

14
28

35

28
14

10
14

38
14

10

18

15
15

21

36
30

11

11

6

27
13

4

32

16

9

7

8 22

24
30

9
16

16

1

29
16

12

3

16
16

2
23

31

37

33

25

17

17

19

12 OUTLET - 408800-1
16 OUTLET - 408810-1

408792-1 - 3 ZONES
408793-1 - 4 ZONES
408794-1 - 5 ZONES

26

20

12 OUTLET - 256003
16 OUTLET - 256002

12 OUTLET - 256001
16 OUTLET - 256000

ITEM QTY. PART NO. DESCRIPTION
1 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL
2 1 250053 BOLT, HEX - 3/8 X 3 1/2 UNC GR5 PL
3 2 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 1 250078 BOLT, HEX - 1/4 X 1 1/2 UNC GR 5 PL
5 1 250085 BOLT, HEX 5/8 X 2 1/4 UNC GR5 PL
6 1 250087 BOLT, HEX - 1/4 X 1 1/2 UNC - TAP BOLT (ALL THREAD) - GR2 - PL
7 4 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
8 4 250403 NUT, FLANGE - 5/16 UNC PL
9 6 250453 NUT, HEX - 3/8 UNC PL

10 2 250455 NUT, HEX 5/8 UNC GR5 PL
11 2 250458 NUT, HEX - 1/4 UNC PL
12 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
13 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
14 4 250550 WASHER, FLAT 5/8 IN GR8 PL
15 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
16 14 250557 WASHER, FLAT - 3/8 IN GR8 PL
17 4 250559 WASHER, FLAT - 1/4 IN - PL
18 2 250595 PIN, SPRING - 1/8 X 1 1/4 IN
19 2 250607 PIN, SPRING - 3/16 X 1 1/4 IN
20 1 250616 BUSH, 3/4OD X 5/8ID X 1/4 IN - PLASTIC - IGUS MSI-1012-04
21 2 250618 BUSH, SHOULDER - PLASTIC - 1/2ID X 5/8OD - IGUS MFI-0810-05
22 2 250707 BEARING, AUTO ALIGN - ASSY
23 1 250708 5/8 HEX BEARING FLUSH MOUNT - LUTCO
24 1 251002 SPROCKET, B-SERIES - 40B18 - 3/4 IN BORE
25 1 260506 CLEVIS, ROD - AIR CYLINDER - IGUS GERI-05
26 1 260507 CLEVIS PIN, AIR CYLINDER - IGUS GEFM-08
27 1 260508 CYL, AIR - 1 X 1 - PARKER - 1.06DPSRS X 1.00
28 2 400956 WASHER, INSULATOR - NYLON
29 1 400965 BUSH, NYLON - 1 1/2OD X 7/16 ID X 2 3/8 IN
30 2 402949 KEY, 3/16 X 3/16 X 1 1/2" IN
31 1 402979 ASSY, SPROCKET - 40T18 - W SERIES HUB - 5/8 HEX BORE
32 1 408436 PLATE, CLAMP 1/4 IN - RATE SENSOR MNT - YEL
33 1 408798-5 PLATE, FRMD 1/4 IN - COMMON SHAFT MOUNT - ZONE COMMAND
34 1 408800-1 ASSY, ZONE COMMAND MNT - 12 OUTLET - YEL
35 1 408816 PLATE, GEAR - 1/4 IN - 36 TOOTH - ZONE COMMAND - PLATING
36 1 408820 ASSY, GEAR - 16 TOOTH - 3/4 SFT - ZONE COMMAND - PLATING
37 1 408827-2 SFT, DRIVE - 3/4 X 28" - ZONE COMMAND
38 1 408830-3 ASSY, PIVOT ARM - ZONE COMMAND -  S.S

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

ZONE COMMAND BUNDLE

 
 

19JAN2012NM
APV BY:

408795-1
408796-1



6

January 1, 2015

Parts Description:
UltraPro 16-Outlet Roller
Part No. 408976

4

8

2

5

3

1

6

ITEM QTY. PART NO. DESCRIPTION

1 1 408985 ASSY, ULTRA PRO ROLLER - BLOCKER - 16 OUTLET

2 2 250617 BUSH, SHOULDER - PLASTIC - IGUS MFI-1620-08

3 16 408990 PLATE, ROLLER - ULTRA PRO - 1/4 IN - UHMW

4 1 408995 ASSY, DRIVE GEAR - ROLLER - 56 TOOTH - PL

5 2 250702 BEARING, BALL - SERIES 205 C/W LOCK COLLAR

6 1 256574 CELLTITE SPRONGE - 1/8 X 3/4 IN - A/B

7 1 408999 KEY, ROLLER - 1/4 X 1/4 X 23 IN - ULTRA PRO

8 1 408992 SHAFT, MAIN - ULTRA PRO - 16 OUTLET - 1 X 29 1/2 IN

REV. DESCRIPTION DATE APV BY SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

ULTRA PRO ROLLER

16 OUTLET
408976

10/28/10G.V.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

19.6276

ROUTING
1

2

3

4

5

6

ASSEMBLE AS SHOWN

DES BY:

TOLERANCE IS  1/16" UNLESS
 SPECIFIED OTHERWISE



7

January 1, 2015

4

8

2

5

3

1

6

ITEM QTY. PART NO. DESCRIPTION

1 1 408985 ASSY, ULTRA PRO ROLLER - BLOCKER - 16 OUTLET

2 2 250617 BUSH, SHOULDER - PLASTIC - IGUS MFI-1620-08

3 16 408990 PLATE, ROLLER - ULTRA PRO - 1/4 IN - UHMW

4 1 408995 ASSY, DRIVE GEAR - ROLLER - 56 TOOTH - PL

5 2 250702 BEARING, BALL - SERIES 205 C/W LOCK COLLAR

6 1 256574 CELLTITE SPRONGE - 1/8 X 3/4 IN - A/B

7 1 408999 KEY, ROLLER - 1/4 X 1/4 X 23 IN - ULTRA PRO

8 1 408992 SHAFT, MAIN - ULTRA PRO - 16 OUTLET - 1 X 29 1/2 IN

REV. DESCRIPTION DATE APV BY SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

ULTRA PRO ROLLER

16 OUTLET
408976

10/28/10G.V.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

19.6276

ROUTING
1

2

3

4

5

6

ASSEMBLE AS SHOWN

DES BY:

TOLERANCE IS  1/16" UNLESS
 SPECIFIED OTHERWISE



8

January 1, 2015

Parts Description:
Fan RPM Sensor
Part No. 408210

6

5
3

8

7

4
5 1

2

ITEM QTY. PART NO. DESCRIPTION

1 1 500842-1 SHEET, RPM SENSOR MOUNT 10 GA - 6IN FAN

2 1 255900 FAN, 6 IN - CRARY CCW

3 1 260703 SENSOR, FAN RPM - RAVEN

4 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL

5 2 250559 WASHER, FLAT - 1/4 IN - PL

6 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

7 2 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

8 2 250453 NUT, HEX - 3/8 UNC PL

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

FAN RPM SENSOR MNT

6" FAN
408210

1/14/14  

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES 
MANUFACTURING INC

DESIGN BY:

30.5353

ROUTING
1

2

3

4

5

6

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE



9

January 1, 2015

6

5
3

8

7

4
5 1

2

ITEM QTY. PART NO. DESCRIPTION

1 1 500842-1 SHEET, RPM SENSOR MOUNT 10 GA - 6IN FAN

2 1 255900 FAN, 6 IN - CRARY CCW

3 1 260703 SENSOR, FAN RPM - RAVEN

4 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL

5 2 250559 WASHER, FLAT - 1/4 IN - PL

6 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

7 2 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

8 2 250453 NUT, HEX - 3/8 UNC PL

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

FAN RPM SENSOR MNT

6" FAN
408210

1/14/14  

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES 
MANUFACTURING INC

DESIGN BY:

30.5353

ROUTING
1

2

3

4

5

6

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE



10

January 1, 2015

































































   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   




   
   
   
   
   












































































































 











Parts Description:
Fill Auger Bundle
Part No. 404501-1 – 27FT Fill Auger 

404500-1 – 24FT Fill Auger
































































   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   




   
   
   
   
   












































































































 











404500-1 (SUBSTITUTE ITEMS BELOW)



11

January 1, 2015

































































   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   




   
   
   
   
   












































































































 













12

January 1, 2015





































   

   

   

   

   

   

   

   

   

   

   

    







 



 



Parts Description:
Fill Auger Trolley Assembly
Part No. 404700



13

January 1, 2015





































   

   

   

   

   

   

   

   

   

   

   

    







 



 






14

January 1, 2015

11

12
13

1

257109

257112

257153 257152

9
10

6

4

27

8

5

10
9257108

14

3

4

ITEM QTY. PART NO. DESCRIPTION
1 1 402137 ASSY, COMPRESSOR MOUNT - PACBRAKE
2 1 402118-1 PLATE, FRMD 10 GA IN - COVER - COMPRESSOR RELAY
3 1 402115-4 PLATE, FRMD 1/4 IN - AIR TANK MOUNT - ZONE COMMAND
4 2 402113 PLATE, BOLT 1/4 IN - AIR TANK MOUNT - ZONE COMMAND
5 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL
6 4 250092 BOLT, HEX 3/8 X 5 1/2 IN GR5 PL
7 2 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
8 2 250403 NUT, FLANGE - 5/16 UNC PL
9 8 250453 NUT, HEX - 3/8 UNC PL

10 8 250557 WASHER, FLAT - 3/8 IN GR8 PL
11 2 250213 BOLT, U-SQ - 1/2 UNC X 4 ID X 5 IN - 2 IN THD - GR8 PL
12 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
13 4 250450 NUT, HEX 1/2 UNC GR5 PL
14 4 408845 PLATE, CLAMP 10GA - CROSS ADAPTER MNT - YEL
15 4 250033 BOLT, HEX 1/4 X 1 IN GR5 PL
16 8 250559 WASHER, FLAT - 1/4 IN - PL
17 6 250458 NUT, HEX - 1/4 UNC PL
18 2 250052 BOLT, HEX 1/4 X 2 1/2 IN GR5 PL
19 2 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
20 2 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL
21 1 257112 COMPRESSOR, KIT - 12VDC - PACBRAKE #HP10626
22 1 257153 TERMINAL STRIP - 2 POS 75A - WAYTEK #47382
23 1 257152 RELAY, CONTACTOR 12V - 80A - WAYTEK #77031
24 1 257109 FILTER, COMPRESSOR INTAKE - HOUSING W/FILTER
25 1 257108 TANK, AIR - 5 GAL

SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

AIR TANK AND COMPRESSOR MOUNT 402114-2
 

APV BY:
Parts Description:
Air Tank & Compressor Mount
Part No. 402114-2



15

January 1, 2015

11

12
13

1

257109

257112

257153 257152

9
10

6

4

27

8

5

10
9257108

14

3

4

ITEM QTY. PART NO. DESCRIPTION
1 1 402137 ASSY, COMPRESSOR MOUNT - PACBRAKE
2 1 402118-1 PLATE, FRMD 10 GA IN - COVER - COMPRESSOR RELAY
3 1 402115-4 PLATE, FRMD 1/4 IN - AIR TANK MOUNT - ZONE COMMAND
4 2 402113 PLATE, BOLT 1/4 IN - AIR TANK MOUNT - ZONE COMMAND
5 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL
6 4 250092 BOLT, HEX 3/8 X 5 1/2 IN GR5 PL
7 2 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
8 2 250403 NUT, FLANGE - 5/16 UNC PL
9 8 250453 NUT, HEX - 3/8 UNC PL

10 8 250557 WASHER, FLAT - 3/8 IN GR8 PL
11 2 250213 BOLT, U-SQ - 1/2 UNC X 4 ID X 5 IN - 2 IN THD - GR8 PL
12 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
13 4 250450 NUT, HEX 1/2 UNC GR5 PL
14 4 408845 PLATE, CLAMP 10GA - CROSS ADAPTER MNT - YEL
15 4 250033 BOLT, HEX 1/4 X 1 IN GR5 PL
16 8 250559 WASHER, FLAT - 1/4 IN - PL
17 6 250458 NUT, HEX - 1/4 UNC PL
18 2 250052 BOLT, HEX 1/4 X 2 1/2 IN GR5 PL
19 2 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
20 2 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL
21 1 257112 COMPRESSOR, KIT - 12VDC - PACBRAKE #HP10626
22 1 257153 TERMINAL STRIP - 2 POS 75A - WAYTEK #47382
23 1 257152 RELAY, CONTACTOR 12V - 80A - WAYTEK #77031
24 1 257109 FILTER, COMPRESSOR INTAKE - HOUSING W/FILTER
25 1 257108 TANK, AIR - 5 GAL

SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

AIR TANK AND COMPRESSOR MOUNT 402114-2
 

APV BY:



16

January 1, 2015

A

C

B

D

5

4

1

6

10

DETAIL A
SCALE 1 : 12

11

12

13

8

9

7

12

14

10

DETAIL C
SCALE 1 : 12

18

19

17

ITEM QTY. PART NO. DESCRIPTION
1 1 405805 BDL, TANK - BASE ASSY - SXX345
2 5 403233-1 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER
3 5 403234-1 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER
4 1 408450-2 ASSY, HYD/ELEC CONTROL HOUSING - BACK - SXX - YEL
5 1 408455-2 PLATE, FRMD 12GA - HYD/ELEC HOUSING LID - SXX - YEL
6 1 403833-2 ASSY, SUBRAIL - LH - SXX345 - LOAD CELLS
7 4 403849 BUSH, 1.500 OD X .75 ID X 3/4 IN
8 4 257250 DIGISTAR LOAD CELL
9 4 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

10 1 403832-2 ASSY, SUBRAIL - LH - SXX345 - LOAD CELLS
11 4 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL
12 32 250552 WASHER, FLAT 3/4IN GR8 PL
13 8 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
14 20 250451 NUT, HEX 3/4 UNC GR5 PL
15 6 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL
16 6 400662 PLATE, BOLT 3/4 IN - U-BOLT
17 2 250218 BOLT, U-SQ - 1/2 UNC X 4 ID X 8 IN - 2 IN THD - GR5 PL
18 4 250450 NUT, HEX 1/2 UNC GR5 PL
19 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
20 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL
21 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
22 1 250559 WASHER, FLAT - 1/4 IN - PL

DETAIL B
SCALE 1 : 12

21

22

20

DETAIL D
SCALE 1 : 12

15

16

12

14

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345

TANK BDL
405800

OCT-10-2014G.V.K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

6116.0809

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE

Parts Description:
SXX345 Tank BDL
Part No. 405800



17

January 1, 2015

A

C

B

D

5

4

1

6

10

DETAIL A
SCALE 1 : 12

11

12

13

8

9

7

12

14

10

DETAIL C
SCALE 1 : 12

18

19

17

ITEM QTY. PART NO. DESCRIPTION
1 1 405805 BDL, TANK - BASE ASSY - SXX345
2 5 403233-1 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER
3 5 403234-1 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER
4 1 408450-2 ASSY, HYD/ELEC CONTROL HOUSING - BACK - SXX - YEL
5 1 408455-2 PLATE, FRMD 12GA - HYD/ELEC HOUSING LID - SXX - YEL
6 1 403833-2 ASSY, SUBRAIL - LH - SXX345 - LOAD CELLS
7 4 403849 BUSH, 1.500 OD X .75 ID X 3/4 IN
8 4 257250 DIGISTAR LOAD CELL
9 4 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

10 1 403832-2 ASSY, SUBRAIL - LH - SXX345 - LOAD CELLS
11 4 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL
12 32 250552 WASHER, FLAT 3/4IN GR8 PL
13 8 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
14 20 250451 NUT, HEX 3/4 UNC GR5 PL
15 6 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL
16 6 400662 PLATE, BOLT 3/4 IN - U-BOLT
17 2 250218 BOLT, U-SQ - 1/2 UNC X 4 ID X 8 IN - 2 IN THD - GR5 PL
18 4 250450 NUT, HEX 1/2 UNC GR5 PL
19 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
20 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL
21 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
22 1 250559 WASHER, FLAT - 1/4 IN - PL

DETAIL B
SCALE 1 : 12

21

22

20

DETAIL D
SCALE 1 : 12

15

16

12

14

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345

TANK BDL
405800

OCT-10-2014G.V.K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

6116.0809

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE

A

C

B

D

5

4

1

6

10

DETAIL A
SCALE 1 : 12

11

12

13

8

9

7

12

14

10

DETAIL C
SCALE 1 : 12

18

19

17

ITEM QTY. PART NO. DESCRIPTION
1 1 405805 BDL, TANK - BASE ASSY - SXX345
2 5 403233-1 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER
3 5 403234-1 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER
4 1 408450-2 ASSY, HYD/ELEC CONTROL HOUSING - BACK - SXX - YEL
5 1 408455-2 PLATE, FRMD 12GA - HYD/ELEC HOUSING LID - SXX - YEL
6 1 403833-2 ASSY, SUBRAIL - LH - SXX345 - LOAD CELLS
7 4 403849 BUSH, 1.500 OD X .75 ID X 3/4 IN
8 4 257250 DIGISTAR LOAD CELL
9 4 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

10 1 403832-2 ASSY, SUBRAIL - LH - SXX345 - LOAD CELLS
11 4 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL
12 32 250552 WASHER, FLAT 3/4IN GR8 PL
13 8 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
14 20 250451 NUT, HEX 3/4 UNC GR5 PL
15 6 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL
16 6 400662 PLATE, BOLT 3/4 IN - U-BOLT
17 2 250218 BOLT, U-SQ - 1/2 UNC X 4 ID X 8 IN - 2 IN THD - GR5 PL
18 4 250450 NUT, HEX 1/2 UNC GR5 PL
19 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
20 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL
21 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL
22 1 250559 WASHER, FLAT - 1/4 IN - PL

DETAIL B
SCALE 1 : 12

21

22

20

DETAIL D
SCALE 1 : 12

15

16

12

14

REV. DESCRIPTION BY APV DATE SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345

TANK BDL
405800

OCT-10-2014G.V.K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

6116.0809

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE



18

January 1, 2015

A

B

C

8

2
4

38

2

22

12

13

9
19

161715 17

10

11

3

7

D

18

20

19

21

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL D
SCALE 1 : 20

14

REV. DESCRIPTION BY APV DATE
SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.
DESIGN BY: Parts Description:

SXX345 Tank Base BDL
Part No. 405805



19

January 1, 2015

A

B

C

8

2
4

38

2

22

12

13

9
19

161715 17

10

11

3

7

D

18

20

19

21

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL D
SCALE 1 : 20

14

REV. DESCRIPTION BY APV DATE
SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.
DESIGN BY:

A

B

C

8

2
4

38

2

22

12

13

9
19

161715 17

10

11

3

7

D

18

20

19

21

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL D
SCALE 1 : 20

14

REV. DESCRIPTION BY APV DATE
SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.
DESIGN BY:

A

B

C

8

2
4

38

2

22

12

13

9
19

161715 17

10

11

3

7

D

18

20

19

21

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL D
SCALE 1 : 20

14

REV. DESCRIPTION BY APV DATE
SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.
DESIGN BY:

A

B

C

8

2
4

38

2

22

12

13

9
19

161715 17

10

11

3

7

D

18

20

19

21

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL D
SCALE 1 : 20

14

REV. DESCRIPTION BY APV DATE
SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.
DESIGN BY:

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL A 
SCALE 1 : 20

15

17

17

28

24

41

42

40

41

39

DETAIL B 
SCALE 1 : 20

24

39

DETAIL C 
SCALE 1 : 20

11

10

14

SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

4439.8632

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL A 
SCALE 1 : 20

15

17

17

28

24

41

42

40

41

39

DETAIL B 
SCALE 1 : 20

24

39

DETAIL C 
SCALE 1 : 20

11

10

14

SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

4439.8632

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE

ITEM QTY. PART NO. DESCRIPTION
1 1 405810 ASSY, TANK BOTTOM - SXX345 - LOAD CELLS
2 2 405820 TOP SIDE PANEL - SXX345
3 1 403715 ASSY, TOP FRT - M80 SXX 300
4 1 403720 ASSY, TOP REAR - M80-SXX 300
5 3 405830 ASSY, MIDDLE HOOP - SXX345
6 1 405880 ASSY - SIDE SHIELD - RH - SXX345
7 1 405885 ASSY - SIDE SHIELD - L.H. - SXX345
8 1 405850 BDL - AIR SPLITTER - SXX345
9 4 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

10 8 250552 WASHER, FLAT 3/4IN GR8 PL
11 8 250451 NUT, HEX 3/4 UNC GR5 PL
12 8 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
13 8 250400 NUT, FLANGE - 3/8 UNC PL
14 8 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
15 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
16 3 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
17 19 250557 WASHER, FLAT - 3/8 IN GR8 PL
18 1 403731-2 ASSY, SIDE WALKWAY - SXX305/345 - BAGLIFT
19 1 405897 ASSY, LADDER - WALKWAY - SXX345
20 1 405891-1 ASSY, PLATFORM - WALKWAY - SXX345
21 1 405895-1 ASSY, HAND RAIL - WALWAY - SXX345
22 1 402535 ASSY, LADDER - FLIP - PRODUCT TANK - BLK
23 3 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL
24 196 250403 NUT, FLANGE - 5/16 UNC PL
25 1 250558 WASHER, FLAT - 5/16 IN - GR8 PL
26 1 250506 NUT, LOCK - 5/16 UNC - STOVER - PL
27 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
28 8 250453 NUT, HEX - 3/8 UNC PL
29 1 250034 BOLT, HEX 5/8 X 2 1/2 UNC GR8 PL
30 2 250562 WASHER, FLAT 5/8 IN PL
31 1 403221-1 PLATE, FRMD 1/4 IN - HANDLE CATCH
32 1 403279 PLATE, 1/4 IN - TARP TEAR DROP
33 1 403278 PLATE, 1/4 IN - STRAP ANCHOR
34 1 403741 TARP TUBE ASSY
35 2 403561 SHEET, 10 GA - TARP CONNECTION - 5 BTM TANK - BLK
36 3 403239 SHEET,  FRMD 10 GA. TARP CATCH
37 1 403275 ASSY, PIVOT LUG
38 1 403277-1 TUBE, FRMD ERW 1.05" OD X .113W - TARP HANDLE - BLK
39 205 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
40 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL
41 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
42 4 250450 NUT, HEX 1/2 UNC GR5 PL

DETAIL A 
SCALE 1 : 20

15

17

17

28

24

41

42

40

41

39

DETAIL B 
SCALE 1 : 20

24

39

DETAIL C 
SCALE 1 : 20

11

10

14

SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

SXX345 - BASE ASSY

 
405805

OCT-10-2014G.V.K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

DESIGN BY:

4439.8632

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

TOLERANCE IS 1/16" UNLESS
SPECIFIED OTHERWISE



20

January 1, 2015

A

B

C

28
27

30

29

31
32

ITEM QTY. PART NO. DESCRIPTION

1 16 250007 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

2 16 250553 WASHER, FLAT 7/8IN GR8 PL

3 16 250452 NUT, HEX - 7/8 UNC PL

4 4 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL

5 32 250451 NUT, HEX 3/4 UNC GR5 PL

6 60 250552 WASHER, FLAT 3/4IN GR8 PL

7 2 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

8 2 250501 NUT, LOCK - 3/4 UNC - STOVER - PL

9 5 403218 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER

10 5 403219 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER

11 10 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL

12 26 250403 NUT, FLANGE - 5/16 UNC PL

13 4 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL

14 4 400662 PLATE, BOLT 3/4 IN - U-BOLT

15 2 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

16 2 250450 NUT, HEX 1/2 UNC GR5 PL

17 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

18 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL

19 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

20 1 250559 WASHER, FLAT - 1/4 IN - PL

21 16 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL

22 8 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

23 8 257250 DIGISTAR LOAD CELL

24 16 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL

25 8 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL

26 1 408555-1 ASSY, WALKWAY - MIDDLE - SXG550 - BLK

27 1 408501 BDL, TANK - BASE ASSY - REAR - SXG555

28 1 408503 BDL, TANK - BASE ASSY - FRONT - SXG555

29 1 408615 ASSY, SUBRAIL - LH - SXG555 - LOAD CELL READY - YEL

30 1 408620 ASSY, SUBRAIL - RH - SXG 555 - LOAD CELL READY - YEL

31 10 408781-1 BDL, ZONE COMMAND - 16 OUTLET

32 4 408625 ASSY - SIDE SHIELD - SXG555 - YEL

33 1 408630 PLATE, FRMD 12GA - HYD/ELEC CONTROL HOUSING - F

34 1 404389-2 BDL, METERING MOTOR MOUNT - RAVEN

35 1 408635 ASSY, HYD/ELEC CONTROL HOUSING - BACK - SXG555 - YEL

36 1 408611 ASSY, SUB FRAME/REAR HITCH - SXG555 - BLK

DETAIL A
SCALE 1 : 12

25

6

24

23

22

6

5

DETAIL B
SCALE 1 : 12

12

21

DETAIL C
SCALE 1 : 12

7

6

8 6

E

D

33

35

USE HARDWARE BAG # 408608,
408610 AND 405884

DETAIL E
SCALE 1 : 12

19 20

18

DETAIL D
SCALE 1 : 12

17

16

15

SHEET OF 1 OF 2

REV. DESCRIPTION DATE APV BY SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

TANK BDL

SXG555
408500-3

NOV-03-2014K.C.
DES BY:

M.P. Parts Description:
SXG555 Tank BDL
Part No. 408500-3



21

January 1, 2015

A

B

C

28
27

30

29

31
32

ITEM QTY. PART NO. DESCRIPTION

1 16 250007 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

2 16 250553 WASHER, FLAT 7/8IN GR8 PL

3 16 250452 NUT, HEX - 7/8 UNC PL

4 4 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL

5 32 250451 NUT, HEX 3/4 UNC GR5 PL

6 60 250552 WASHER, FLAT 3/4IN GR8 PL

7 2 250014 BOLT, HEX 3/4 X 2  UNC GR5 PL

8 2 250501 NUT, LOCK - 3/4 UNC - STOVER - PL

9 5 403218 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER

10 5 403219 SHEET, FRMD 10 GA - SPARE ROLLER HOLDER

11 10 250107 BOLT, CARRIAGE - 5/16 X 1 1/4 IN UNC GR5 PL

12 26 250403 NUT, FLANGE - 5/16 UNC PL

13 4 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL

14 4 400662 PLATE, BOLT 3/4 IN - U-BOLT

15 2 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

16 2 250450 NUT, HEX 1/2 UNC GR5 PL

17 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

18 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL

19 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

20 1 250559 WASHER, FLAT - 1/4 IN - PL

21 16 250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL

22 8 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

23 8 257250 DIGISTAR LOAD CELL

24 16 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL

25 8 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL

26 1 408555-1 ASSY, WALKWAY - MIDDLE - SXG550 - BLK

27 1 408501 BDL, TANK - BASE ASSY - REAR - SXG555

28 1 408503 BDL, TANK - BASE ASSY - FRONT - SXG555

29 1 408615 ASSY, SUBRAIL - LH - SXG555 - LOAD CELL READY - YEL

30 1 408620 ASSY, SUBRAIL - RH - SXG 555 - LOAD CELL READY - YEL

31 10 408781-1 BDL, ZONE COMMAND - 16 OUTLET

32 4 408625 ASSY - SIDE SHIELD - SXG555 - YEL

33 1 408630 PLATE, FRMD 12GA - HYD/ELEC CONTROL HOUSING - F

34 1 404389-2 BDL, METERING MOTOR MOUNT - RAVEN

35 1 408635 ASSY, HYD/ELEC CONTROL HOUSING - BACK - SXG555 - YEL

36 1 408611 ASSY, SUB FRAME/REAR HITCH - SXG555 - BLK

DETAIL A
SCALE 1 : 12

25

6

24

23

22

6

5

DETAIL B
SCALE 1 : 12

12

21

DETAIL C
SCALE 1 : 12

7

6

8 6

E

D

33

35

USE HARDWARE BAG # 408608,
408610 AND 405884

DETAIL E
SCALE 1 : 12

19 20

18

DETAIL D
SCALE 1 : 12

17

16

15

SHEET OF 1 OF 2

REV. DESCRIPTION DATE APV BY SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

TANK BDL

SXG555
408500-3

NOV-03-2014K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

11465.5077

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

DES BY:
M.P.

TOLERANCE IS  1/16" UNLESS
 SPECIFIED OTHERWISE



22

January 1, 2015

ITEM QTY. PART NO. DESCRIPTION

1 16 250007 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

2 16 250553 WASHER, FLAT 7/8IN GR8 PL

3 16 250452 NUT, HEX - 7/8 UNC PL

4 4 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL

5 16 250451 NUT, HEX 3/4 UNC GR5 PL

6 16 250552 WASHER, FLAT 3/4IN GR8 PL

7 4 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL

8 4 400662 PLATE, BOLT 3/4 IN - U-BOLT

9 1 408615 ASSY, SUBRAIL - LH - SXG555 - LOAD CELL READY - YEL

10 1 408620 ASSY, SUBRAIL - RH - SXG 555 - LOAD CELL READY - YEL

11 1 408611 ASSY, SUB FRAME/REAR HITCH - SXG555 - BLK

5 6

4

3

2

1
10

11

9

USE HARDWARE BAG # 408610 AND 408591

7

8

6

5

3

2

1

SHEET OF 2 OF 2

REV. DESCRIPTION DATE APV BY SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

TANK BDL

SXG555
408500-3

NOV-03-2014K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

11465.5077

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

DES BY:
M.P.

TOLERANCE IS  1/16" UNLESS
 SPECIFIED OTHERWISE

Parts Description:
SXG555 Tank Subrail Mount
Part No. 408500-3



23

January 1, 2015

ITEM QTY. PART NO. DESCRIPTION

1 16 250007 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

2 16 250553 WASHER, FLAT 7/8IN GR8 PL

3 16 250452 NUT, HEX - 7/8 UNC PL

4 4 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL

5 16 250451 NUT, HEX 3/4 UNC GR5 PL

6 16 250552 WASHER, FLAT 3/4IN GR8 PL

7 4 250203 BOLT, U-SQ - 3/4 UNC X 4 ID X 18 IN -2 IN THD - GR8 PL

8 4 400662 PLATE, BOLT 3/4 IN - U-BOLT

9 1 408615 ASSY, SUBRAIL - LH - SXG555 - LOAD CELL READY - YEL

10 1 408620 ASSY, SUBRAIL - RH - SXG 555 - LOAD CELL READY - YEL

11 1 408611 ASSY, SUB FRAME/REAR HITCH - SXG555 - BLK

5 6

4

3

2

1
10

11

9

USE HARDWARE BAG # 408610 AND 408591

7

8

6

5

3

2

1

SHEET OF 2 OF 2

REV. DESCRIPTION DATE APV BY SEEDMASTER PART  NO.

DATE:DWG BY:

DESCRIPTION:

TANK BDL

SXG555
408500-3

NOV-03-2014K.C.

MATERIAL:

AREA (SQ IN): WEIGHT (LBS):

DO NOT SCALE DRAWING

DIMENSIONS ARE IN INCHES Straw Track
MANUFACTURING INC

11465.5077

ROUTING
1

2

3

4

5

6

ASSEMBLE COMPONENTS AS SHOWN

DES BY:
M.P.

TOLERANCE IS  1/16" UNLESS
 SPECIFIED OTHERWISE



24

January 1, 2015

Parts Description:
Common Tank Parts

Meter Rollers Part No. Fan / Motor Components Part No.
Black (Coarse) 16-Outlet 256020 Fan 255900 Top Valmar
Grey (Medium) 16-Outlet 256021 Fan Motor 258404 SXX023 502255 502256
Red (Fine) 16-Outlet 256022 Fan Motor Seal 255905 SXX024 502258 502257
Black (Coarse) 12-Outlet 256023 Fan Bushing 255903 SXX025 502250 502251
Grey (Medium) 12-Outlet 256024 SXX044 410432 410431
Red (Fine) 12-Outlet 256025 Cleanout Trays Part No. SXX045 410231 410230
UltraPro Canola 10-Outlet 408955 12 Outlet 402998-2 SXX193 403583 402945-1
UltraPro Canola 12-Outlet 408975 16 Outlet 402999-2 SXG202 403274 402944-2
UltraPro Canola 14-Outlet 408956 SXX304 403641 402944-2
UltraPro Canola 16-Outlet 408976 Camera Parts Part No. SXX304 L.S. 403743 402943

2 Camera Kit 259900 SXX345 405828 402943
Valmar Air Manifold Part No. 4 Camera Kit 259907 SXG383 403583 402945-1

Latch 256029 Cable, 20' 259904-1 SXG424 403274 402944-2
Spring Clip 256030 Cable, 40' 259905-1 SXG604 403274 402944-2
Cup 256031 Monitor, 9" 259906 SXG555 403746 402943
Roller Bearing Holder - RH 256090 Monitor, 7" 259909-1 SXG604 403274 402944-2
Roller Bearing Holder - LH 256091 Monitor Mount Base 259903 SXG645 403746 402943

Quad Processor 259901-1 SXL1333 403826 402945-1
Camera Pigtail 259913 SXL2104 403641 402944-2
Camera w/ Mount Bracket and 
Cables 259902-1

Camera w/ Magnetic  
Base (No Cables) 259912

Common Tank Parts

Tarps Part No.Tanks



25

January 1, 2015

Parts Description:
Hydraulic Schematic
Meter Drive

SXG METER DRIVE (401220-9)

SXX METER DRIVE (401221-7)

FRONT CANOLA TANK METER DRIVE –  
401622 (SUBSTITUTE ITEMS BELOW)

ITEM PART NO. QTY DESCRIPTION

1 258293 2 HOSE, 3/8-2WB X 132 LOA - 08 JIC F-SW X 06 JIC F-SW

2 258186 1 HOSE, 3/8-2WB X 24 LOA - 06 JIC F-SW X 06 JIC F-SW



26

January 1, 2015

Parts Description:
Hydraulic Schematic
Single Fan
401069 
SXX345

401620-2 
Front Canola Tank

401042-7 (SUBSTITUTE ITEMS BELOW) 
SXG383

ITEM PART NO. QTY DESCRIPTION

1 401041 2 ASSY, HOSE - 3/4-2WB X 418 LOA - C/W FITTINGS

2 258211 1 HOSE, CASE DRAIN - G102R-08 X 60LOA - 08 JIC F-SW

401046-6 (SUBSTITUTE ITEMS BELOW) 
SXX044, SXX045, SXX304 L.S.

ITEM PART NO. QTY DESCRIPTION

1 401066 2 ASSY, HOSE - 3/4-2WB X 592 LOA - C/W FITTINGS

2 258211 1 HOSE, CASE DRAIN - G102R-08 X 60LOA - 08 JIC F-SW

401062-4 (SUBSTITUTE ITEMS BELOW)
SXX193, SXX304, SXL1333, SXL2104

ITEM PART NO. QTY DESCRIPTION

1 401064 2 ASSY, HOSE - 3/4-2WB X 485 LOA - C/W FITTINGS

2 258211 1 HOSE, CASE DRAIN - G102R-08 X 60LOA - 08 JIC F-SW



27

January 1, 2015

401061-4

401048-6 (SUBSTITUTE ITEMS BELOW)

ITEM PART NO. QTY DESCRIPTION
1 401063 4 ASSY, HOSE - 3/4-2WB X 436 LOA - C/W FITTINGS
2 258211 2 HOSE, CASE DRAIN - G102R-08 X 60LOA - 08 JIC F-SW

Parts Description:
Hydraulic Schematic
Dual Fan
Part No. 401061-4 – M-Fold

401048-6	– Wide Frame



28

January 1, 2015

Parts Description:
Hydraulic Schematic  
Meter Drive and Fan Return Toolbar Kit



29

January 1, 2015

Parts Description:
Hydraulic Schematic
Fill Auger
Part No. 401086-6 – 27FT

401085-6	– 24FT

401086-6 (SUBSTITUTE ITEMS BELOW)
ITEM PART NO. QTY DESCRIPTION

15 258185 2 HOSE, 1/2 2WB X 516IN - 08 JIC F-SW X 08 JIC F-SW

401085-6



30

January 1, 2015

Parts Description:
Pneumatic Schematic
Zone Command - Air Compressor/Tank
Part No. 408779-4



31

January 1, 2015

Parts Description:
Pneumatic Schematic
Zone Command - Onboard Tanks

SXG - 5 ZONES - 408784-4

SXX - 5 ZONES - 408787-4



32

January 1, 2015

Parts Description: 
Electrical Schematic
Air Compressor
Part No. 408790-4



33

January 1, 2015

Parts Description: 
Electrical Schematic
SXG Raven



Parts Description: 
Electrical Schematic
SXX Raven

34

January 1, 2015


